Product Service

FCC - TEST REPORT
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Jiangsu TUV Product Service Ltd. — Shenzhen Branch is a subcontractor to TUV SUD Product Service GmbH according to the principles outlined in ISO 17025.

Jiangsu TUV Product Service Ltd. — Shenzhen Branch reports apply only to the specific samples tested under stated test conditions. Construction of the actual
test samples has been documented. It is the manufacturer's responsibility to assure that additional production units of this model are manufactured with identical
electrical and mechanical components. The manufacturer/importer is responsible to the Competent Authorities in Europe for any modifications made to the
production units which result in non-compliance to the relevant regulations. Jiangsu TUV Product Service Ltd. — Shenzhen Branch shall have no liability for any
deductions, inferences or generalizations drawn by the client or others from Jiangsu TUV Product Service Ltd. — Shenzhen Branch issued reports.
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reproduced except in full without our written approval
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2 Details about the Test Laboratory

Details about the Test Laboratory

Test sitel:
Company name:  Jiangsu TUV Product Service Ltd. — Shenzhen Branch
6th Floor, H Hall,
Century Craftwork Culture Square,
No. 4001, Fugiang Road,
Futian District 518048,
Shenzhen,P.R.C.

Telephone: 86 755 8828 6998
Fax: 86 755 8828 5299
Test site2:

Company name: Shenzhen Emtek Co., Ltd.,
Bldg. 69, Majialong Industry Zone, Nanshan District,
Shenzhen, China

Telephone: 86 755 26954280
Fax: 86 755 26954282
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3 Description of the Equipment Under Test

Description of the Equipment Under Test

Product: XC2900-F6C Handheld RFID Reader
Model no.: XC2900-F6C
Brand Name: Invengo

Options and accessories:  NIL

Rating: DC 3.7V (Supplied by battery 1500mAh, or
Charged by external adapter:
Adaptor Model No.: FSP020-DGAAL
Adaptor Input: 100-240VAC, 50-60Hz, 1.0A
Adpator Ouput: 5.0VDC, 4.0A Max)

RF Transmission
Frequency: 902.75-927.25MHz

Description of the EUT: NIL

Auxiliary Equipment Used during Test:

DESCRIPTION MANUFACTURER MODEL NO.(SHIELD) S/N(LENGTH)
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4 Summary of Test Standards
Test Standards
FCC Part 15 Subpart C | PART 15 - RADIO FREQUENCY DEVICES
Subpart C - Intentional Radiators
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Technical Requirements

FCC Part 15 Subpart C

Test Condition Pages Test Result Test
Pas Fail N/A| Location
15.207 Conducted Emission AC Power Port 8 % [] [] | TestSite2
15.247 (b) (2) Conducted peak output power 12 X ] [ |TestSite2
15.247(d) Band edge compliance of RF emissions 14 X [] [ |TestSite2
15.247(d) Spurious RF conducted emissions 17 XI [l [] | TestSite2
15.247(d) 15.209 15.205 Spurious radiated emissions 21 X [] [ |TestSite2
15.247(a)(1) (i) 20dB bandwidth 26 | X L[] L] |TestSite2
15.247(a)(1) Carrier frequency separation 30 X [] [ | TestSite2
15.247(a)(1)(i) Number of hopping frequencies 34 X [ [ | TestSite2
15.247(a)(1)(i) Dwell Time 37 X [] [ | TestSite2
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Remarks
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This submittal(s) (test report) is intended for FCC ID: TQ4XC2900-F6C complies with Section

15.207, 15.209, 15.247 of the FCC Part 15, Subpart C Rules.

All the configurations of the product were tested and only the worst test results are listed in the

report.

SUMMARY:

All tests according to the regulations cited on page 5 were

W - Performed

O - Not Performed

The Equipment Under Test
W - Fulfills the general approval requirements.

O - Does not fulfill the general approval requirements.

Sample Received Date: 19 August 2011
Testing Start Date: 21 August 2011
Testing End Date: 16 November 2011

- Jiangsu TUV Product Service Ltd. — Shenzhen Branch -

Reviewed by: Prepared by:
3
{
; ) '\‘ \{‘I.)‘. A
Paul Yu Cookies Bu
Assistant EMC Manager EMC Project Engineer

Report Number: 68.950.11.130.01

Jiangsu TUV Product Service Ltd. — Shenzhen Branch

Prepared by:

}Vw.

June Xie
EMC Test Engineer
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7 Technical Requirement
7.1 Conducted Emission

Test Method

1 The EUT was placed on a table, which is 0.8m above ground plane

2 The power line of the EUT is connected to the AC mains through a Artificial Mains Network
(A.M.N.).

3 Maximum procedure was performed to ensure EUT compliance

4 A EMI test receiver (R&S Test Receiver ESCS30) is used to test the emissions from both
sides of AC line

Limit
Frequency QP Limit AV Limit
MHz dBupVvV dBpVvV
0.150-0.500 66-56* 56-46*
0.500-5 56 46
5-30 60 50
Decreasing linearly with logarithm of the frequency
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Conducted Emission

HIA B
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'lllﬁllr "I""!{'W'JL'-II'.PJI'.-F-LL--..-a‘-‘.‘“’h‘?rdn..u.lu'\“'*"'l-".'-”“"ﬁhr : |
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L — ol L.
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L AL [ L] [ E] 0.
She Conduction £1 Shaga: Li Tespataum 28
Limit [CEFCC PART 15 class B_QP POWET AL 1AVEIHz Hurmafity &%

EUT: Handheid Reader
MM: XC2000-FEC
Mode: Scan tag

HNONE:

Fealing COMect  Measure
Mo, ME.  Freg Lewe Factor ment Lmit  Ower

MHE el df sy sy dB Datecter  Comment
1 0.1600 X1.58 0.0a 21.58 6545 -4388 QP
2 0.1500 am 0.0a T 5545 4875 ANG
3 0.2050 46 0.00 2046 6341 4255 QP
4 0.2050 555 0.00 555 5341 ATEE  ANG
s 0.23z0 18458 0.0a 1E.4E Bl.E7 4219 QP
<] 0.z330 a18 0.0a 18 S0.67 ~45.48 ANG
T " 0.4250 17.76 0.00 17.76 5735 -3858 QP
-] 0.4250 4.50 0.0a 4.50 47.35 4285 AWG
g 0.5918 1567 0.0a 1567 S5.00 4033 QP
10 0.5916 413 0.00 4.13  46.00 4187 AWG
i1 0.8200 16.35 0.00 16.35 5600 -3965 QP
12 0.5400 4.07 0.0a 4.07 45.00 -41.83 AWG

“Naximum data wOwer imit  !2ower mangin Comment. Factor bulld In regeiver. Operator: WOLF
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Conducted Emission
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She Conduction #1 “hase: N Tampaduin 28
Limit [CEFCC PART 15 class B_QP POWET, AL 1TATVEIHE Hurridity ik
EUT: Handheld Reader
MM XC2900-FEC
Mode: Soan kg
Mione
Reading Comest Measure-
Mo, Mk.  Freg Level Fachor ment Lmit Ower
MHE dBuy dB Ay = ST dB D=3 Crrmant
1 0.1904 1923 0.00 18,23 6402 4479 ap
2 0.1904 E.18 0.00 E.18 S0 4TBL AVG
3 0.250d0 2007 0.00 20007 E1.76 -41.69 ap
4 0.2500 583 0.00 583 51.76 45E3 AVG
=] 0.3300 18.29 0.00 16825 59.45 -41.16 ap
] 0.3300 R | 0.00 551 4945 4304 AVG
T 0.4300 17.56 0.00 17.56 57.25 -39.69 ap
g 0.4300 512 0.00 52 47.25 4213 ANG
o - 0.2500 16.56 0.00 16.5E: 56.00 -39.44 ap
10 0.5500 4 65 0.00 4,85 45.00 4135 AVG
11 06050 1623 0.00 16.23 5500 -39.77 aP
12 0.6050 460 0.00 4 60 45.00 -41.40  AVG
“MEXimum d43@  wOver imit  ower mangin Comment. Factor bulld In receiver.  Operaton WOLF
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Test Equipment List

DESCRIPTION MANUFACTURER | MODEL NO. | SERIAL NO. | CAL. DUE DATE
Test Receiver Rohde & Schwarz ESCS30 100162 May 29, 2012
L.I.S.N. Rohde & Schwarz ENV216 101161 May 29, 2012
50Q Coaxial Switch Anritsu MP59B 6100214550 N/A

Voltage Probe Rohde & Schwarz TK9416 N/A May 29, 2012

I.S.N Teseq GmbH ISN T800 30327 May 29, 2012

LCL adaoter Teseq GmbH ADTB800- 30327.01 May 29, 2012
Cat.5

LCL adaoter Teseq GmbH ADT800- 30327.02 May 29, 2012
Cat.3

LCL adaoter Teseq GmbH ADTB800-R 30327.02 May 29, 2012
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7.2 Conducted peak output power

Test Method

1. Place the EUT on a bench and set it in transmitting mode.

2. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna
port to an Power meter

3. Add a correction factor to the display.

Limits for conducted peak output power measurements

Frequency Range Limit Limit
MHz W dBm
902-928 <1 <30

Conducted peak output power

Conducted Peak

Frequency Output Power Result
MHz dBm
CH1 902.75MHz 26.52 Pass
CH26 915.25MHz 26.35 Pass
CH50 927.25MHz 26.49 Pass
Report Number: 68.950.11.130.01 Page 12 of 40

Jiangsu TUV Product Service Ltd. — Shenzhen Branch
6 floor, H Hall, Century Craftwork Culture Square, No. 4001, Fugiang Road, Futian District, Shenzhen 518048, P. R. China, Tel. +86 755 8828 6998, Fax: +86 755 8828 5299



&

Product Service

Test Equipment

DESCRIPTION MANUFACTURER | MODEL NO. SERIAL NO. CAL DUE DATE

RF Power Meter. Dual BOONTON 4232A 10539 May 29, 2012
Channel

500hm Diode Power BOONTON 51011EMC 34236/34238 May 29, 2012
Sensor
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7.3 Band edge compliance of RF emissions

Test Method

1. Check the calibration of the measuring instrument using either an internal calibrator or a
known signal from an external generator.

2. Position the EUT without connection to measurement instrument. Turn on the EUT and
connect its antenna terminal to measurement instrument via a low loss cable. Then set it to
any one measured frequency within its operating range, and make sure the instrument is
operated in its linear range.

3. Set RBW to 10kHz and VBW of spectrum analyzer to 30kHz with a convenient frequency
span including 100 kHz bandwidth from band edge.

4. Measure the highest amplitude appearing on spectral display and set it as a reference level.
Plot the graph with marking the highest point and edge frequency.

5. Repeat above procedures until all measured frequencies were complete.

Limits

According to 815.247(d), in any 100 kHz bandwidth outside the frequency bands in which the
spread spectrum intentional radiator in operating, the radio frequency power that is produced
by the intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within
the band that contains the highest level of the desired power, based on either an RF
conducted or a radiated measurement, provided the transmitter demonstrates compliance with
the peak conducted power limits. In addition, radiated emissions which fall in the restricted
bands, as defined in 815.205(a), must also comply with the radiated emission limits specified
in 15.209(a) (see Section 15.205(c)).
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Band edge compliance of RF emissions

Lower edge Plot:

® *RBW 10 kHz Marker 2 [Tl ]
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Upper edge Plot:
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Test Equipment List
DESCRIPTION MANUFACTURER MODEL NO. | SERIAL NO. CAL.DUE.DATE
EMI Test Receiver Rohde & Schwarz ESU 1302.6005.26 May 29, 2012
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7.4 Spurious RF conducted emissions

Test Method

1.The transmitter output is connected to the Spectrum analyzer. The Spectrum analyzer is set
to the peak power detection.

2.Conducted RF measurements of the transmitter output were made to confirm that the EUT
antenna port conducted emissions meet the specified limit and to identify any spurious signals
that require further investigation or measurements on the radiated emissions site.

3.The resolution bandwidth(RBW) and the video bandwidth (VBW) of the spectrum analyzer
were respectively set to 100kHz and 300kHz.

Limit
Frequency Range Limit (dBc)
MHz
1000-25000 -20
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Spurious RF conducted emissions

902.75MHz
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Spurious RF conducted emissions

927.25MHz
® *RBW 100 kHz Marker 1 [(r1 1
B B *VBW 300 kHz 25
Ref 33.2 dBm *Att 30 dB SWT 2.5 s 2500¢
== Offget 3.4 dB |
La
1 PKES
L LVL
D1 5.09 [dBm
[~ 0
-1
3DB
el o P T
Ut kol b e -
[--60
Start 30 MHz 2.497 GHz/ Stop 25 GHz
Report Number: 68.950.11.130.01 Page 19 of 40

Jiangsu TUV Product Service Ltd. — Shenzhen Branch
6 floor, H Hall, Century Craftwork Culture Square, No. 4001, Fugiang Road, Futian District, Shenzhen 518048, P. R. China, Tel. +86 755 8828 6998, Fax: +86 755 8828 5299



&

Product Service
Test Equipment List
DESCRIPTION MANUFACTURER MODEL NO. | SERIAL NO. CAL.DUE.DATE
EMI Test Receiver Rohde & Schwarz ESU 1302.6005.26 May 29, 2012
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7.5 Spurious radiated emissions

Test Method

1 The EUT is placed on a turntable, which is 0.8m above ground plane.

2 The turntable shall be rotated for 360 degrees to determine the position of maximum
emission level

3 EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emissions.

4 Maximum procedure was performed on the six highest emissions to ensure EUT compliance.
5 Each emission was to be maximized by changing the polarization of receiving antenna both

horizontal and vertical. _
6. During the radiated emission test, the EMI test receiver & Spectrum Analyzer Setup were
set with the following configurations:

Frequency Range RBW Video B/W  Detector
30MHz — 1000 MHz 100 kHz 300 kHz QP
1000 MHz — 25 GHz 1 MHz 3 MHz PK
1000 MHz — 25 GHz 1 MHz 10 Hz AV
Limit
Frequency Field Strength Field Strength Detector
MHz uV/m dBuV/m
30-88 100 40 QP
88-216 150 43,5 QP
216-960 200 46 QP
960-1000 500 54 QP
Above 1000 500 54 AV
Above 1000 5000 74 PK
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Radiated Emission

902.75MHz Test Result

Below 1GHz:
Frequency (;Zrcrticrt Reading ETEVS;?n Polarization Limit Detector Result

MHz dB dBuV dBuV/m dBpV/m
30.00 13.93 20.16 34.09 \Y 40.00 QP -5.91
134.15 9.65 21.08 30.73 Y 43.50 QP -12.77
183.89 11.52 26.06 37.58 Y 43.50 QP -5.92
208.77 12.47 22.52 34.99 V 43.50 QP -8.51
449.71 18.88 12.82 31.70 Y 46.00 QP -14.30
552.31 20.02 13.81 33.83 Y 46.00 QP -12.17
110.83 12.31 10.83 23.14 H 43.50 QP -20.36
183.89 10.51 22.89 33.40 H 43.50 QP -10.10
219.65 11.84 17.49 29.33 H 46.00 QP -16.67
319.13 14.35 12.54 26.89 H 46.00 QP -19.11
381.31 17.30 11.05 28.35 H 46.00 QP -17.65
406.19 18.34 11.53 29.87 H 46.00 QP -16.13

Above 1GHz:

Frequency Cé‘;gt%it Reading ETE\Z?” Polarization Limit Detector Result

MHz dB dBuVv dBuV/m dBuV/im
1792 27.1 30.767 57.867 H 74 Peak -16.133
1792 27.1 9.601 36.701 H 54 AVG -17.299
2710 30.1 19.78 49.88 H 74 Peak -24.12
2710 30.1 3.437 33.537 H 54 AVG -20.463
3610 32.1 20.219 52.319 H 74 Peak -21.681
3610 32.1 5.34 37.44 H 54 AVG -16.56
1774 27.2 18.496 45.696 Y 74 Peak -28.304
1774 27.2 2.918 30.118 Y 54 AVG -23.882
2638 29.3 14.39 43.69 Y 74 Peak -30.31
2638 29.3 2.559 31.859 vV 54 AVG -22.141
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Radiated Emission

915.25MHz Test Result
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Below 1GHz:
Frequency (;Zrcrticrt Reading ETEVS;?n Polarization Limit Detector Result
MHz dB dBuV dBuV/m dBpV/m
30.00 13.93 21.54 35.47 Vv 40.00 QP -4.53
183.89 11.52 26.47 37.99 Y 43.50 QP -5.51
208.77 12.47 22.23 34.70 Y 43.50 QP -8.80
306.70 14.09 12.03 26.12 V 46.00 QP -19.88
449.71 18.88 13.27 32.15 Y 46.00 QP -13.85
552.31 20.02 13.85 33.87 Y 46.00 QP -12.13
183.89 10.51 23.81 34.32 H 43.50 QP -9.18
208.77 11.64 20.29 31.93 H 43.50 QP -11.57
306.70 14.03 16.01 30.04 H 46.00 QP -15.96
406.19 18.34 11.71 30.05 H 46.00 QP -15.95
429.50 18.45 9.12 27.57 H 46.00 QP -18.43
577.18 19.87 3.08 22.95 H 46.00 QP -23.05
Above 1GHz:

Frequency Cé‘;gt%it Reading ETE\Z?” Polarization Limit Detector Result
MHz dB dBuVv dBuV/m dBuV/im
1828 27.6 23.31 50.91 H 74 Peak -23.09
1828 27.6 6.457 34.057 H 54 AVG -19.943
2746 30.5 14.231 44.731 H 74 Peak -29.269
2746 30.5 1.346 31.846 H 54 AVG -22.154
1828 27.8 30.31 58.11 \% 74 Peak -15.89
1828 27.8 10.755 38.555 \% 54 AVG -15.445
2746 29.8 18.691 48.491 Vv 74 Peak -25.509
2746 29.8 4.235 34.035 Vv 54 AVG -19.965
3664 31.9 19.179 51.079 \% 74 Peak -22.921
3664 319 4,781 36.681 Vv 54 AVG -17.319
4222 32.4 18.504 50.904 Vv 74 Peak -23.096
4222 32.4 3.71 36.11 Vv 54 AVG -17.89
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Radiated Emission

915.25MHz Test Result

Below 1GHz:
Frequency (;Zrcrticrt Reading ETEVS;?n Polarization Limit Detector Result
MHz dB dBuV dBuV/m dBpV/m

92.18 12.74 15.41 28.15 Vv 43.50 -15.35
134.15 9.65 21.77 31.42 Y 43.50 -12.08
183.89 11.52 27.13 38.65 Y 43.50 -4.85
208.77 12.47 21.97 34.44 \% 43.50 -9.06
420.18 17.40 12.25 29.65 Y 46.00 -16.35
552.31 20.02 13.64 33.66 Y 46.00 -12.34
121.71 10.89 15.50 26.39 H 43.50 -17.11
183.89 10.51 24.29 34.80 H 43.50 -8.70
208.77 11.64 20.25 31.89 H 43.50 -11.61
306.70 14.03 17.33 31.36 H 46.00 -14.64
406.19 18.34 11.88 30.22 H 46.00 -15.78
552.31 20.02 6.81 26.83 H 46.00 -19.17

Above 1GHz:

Frequency (IZ:%rCrteocrt Reading ETieSVS;?n Polarization Limit Detector | Result

MHz dB dBuVv dBuV/m dBpV/m
1846 27.8 40.046 67.846 H 74 Peak -6.154
1846 27.8 21.087 48.887 H 54 AVG -5.113
2782 30.6 36.556 67.156 H 74 Peak -6.844
2782 30.6 17.719 48.319 H 54 AVG -5.681
3700 32.2 19.277 51.477 Y 74 Peak -22.523
3700 32.2 4.795 36.995 Y 54 AVG -17.005
1846 28.2 28.809 57.009 Y 74 Peak -16.991
1846 28.2 11.079 39.279 V 54 AVG -14.721
2782 30 18.157 48.157 Y 74 Peak -25.843
2782 30 7.711 37.711 Y 54 AVG -16.289
3700 31.9 20.522 52.422 Y 74 Peak -21.578
3700 31.9 5.281 37.181 \Y 54 AVG -16.819

Remark:

(1) Emission Level= Correct Factor + Reading
(2) Correct Factor= Cable Loss(include amplifier factor) + Antenna Factor
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DESCRIPTION MANUFACTURER MODEL NO. SERIAL NO. CAL DUE DATE
EMI Test Receiver Rohde & Schwarz ESU 1302.6005.26 May 29, 2012
Pre-Amplifier HP 8447D 2944A07999 May 29, 2012
Bilog Antenna Schwarzbeck VULB9163 142 May 29, 2012
Horn Antenna Schwarzbeck BBHA 9170 BBHA9170399 May 29, 2012
Horn Antenna Schwarzbeck BBHA 9120 D143 May 29, 2012
Cable Schwarzbeck AK9513 ACRX1 May 29, 2012
Cable Rosenberger N/A FP2RX2 May 29, 2012
Cable Schwarzbeck AK9513 CRPX1 May 29, 2012
Cable Schwarzbeck AK9513 CRRX2 May 29, 2012
EMI Test Receiver Rohde & Schwarz ESU 1302.6005.26 May 29, 2012
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7.6 20 dB bandwidth

Test Method

1 Place the EUT on the table and set it in the transmitting mode.

2 Remove the antenna from the EUT and then connect a low loss RF cable from the antenna
port to the spectrum analyzer.

3 Mark the peak frequency and —20dB (upper and lower) frequency.

Limit

Limit [kHZz]

<500

Report Number: 68.950.11.130.01 Page 26 of 40

Jiangsu TUV Product Service Ltd. — Shenzhen Branch
6 floor, H Hall, Century Craftwork Culture Square, No. 4001, Fugiang Road, Futian District, Shenzhen 518048, P. R. China, Tel. +86 755 8828 6998, Fax: +86 755 8828 5299



Product Service

20 dB bandwidth

Test result:
Frequency Bandwidth Result
MHz kHz
902.75 262.82 Pass
915.25 262.82 Pass
927.25 262.82 Pass

® *RBW 100 kHz Marker 1
)7 . No 1 12:01 *VBW 300 kHz

Ref 33.2 dBm *Att 30 dB * SWT 300 ms

Offget 3.4 dB

20 =]
LVL
10 —*
70
L - 9(2.618589744 MHz
Temp [2 [T1 ndB]

) dBm

6 MHz|PS

--10

--30
\\“%é.

--40
sl el s ol
dedbil ot
--50
[--60
Center 902.75 MHz 200 kHz/ Span 2 MHz

® *RBW 100 kHz Marker 1 [T1
)7 . N 112 *VBW 300 kHz 21.31 dBm

Ref 33.2 dBm *Att 30 dB * SWT 300 ms 915.250000000 MHz

Offget 3.4 dB

. ./
SES] 1.00000¢000 MHz
R LVL
10 —&
L 915.118589744 MHz
11 = N N
Temp [2 [T1 3

/
W .

;::,i.. ikl R Nu% "(P Heaed

6 MHz|PS

Center 915.25 MHz 200 kHz/ Span 2 MHz
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Product Service

20 dB bandwidth

® *RBW 100 kHz Marker [T1 ]
)7 . 11 12:04 *VBW 300 kHz

Ref 33.2 dBm *Att 30 dB *SWT 300 ms

Offget 3.4 dB ndB

20 z
{1.00 00
Temp |1 q
N B

B 4713 dbnm
9217.38141(256 1 PS
--10 /
3DB
ac

) |

;;:fwhw h bl e

--30

Center 927.25 MHz 200 kHz/ Span 2 MHz
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Test Equipment
DESCRIPTION MANUFACTURER MODEL NO. | SERIAL NO. CAL.DUE.DATE
EMI Test Receiver Rohde & Schwarz ESU 1302.6005.26 May 29, 2012
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7.7 Carrier Frequency Separation

Test Method

1. Connect EUT antenna terminal to the spectrum analyzer with a low loss cable.
Equipment mode: Spectrum analyzer

RBW: 100KHz; VBW: 300KHz; SPAN:2MHz

2. By using the Max-Hold function record the separation of two adjacent channels.
3. Measure the frequency difference of these two adjacent channels by spectrum
analyzer Marker function.

4. Repeat above procedures until all frequencies measured were complete.

Limit
Limit
kHz
=25KHz or 20 dB bandwidth which is greater
Limit
Frequency 20 dB Bandwidth
MHz kHz
902.75 262.82
915.25 262.82
927.25 262.82
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Carrier Frequency Separation

test result

Product Service

Frequency Carrier Frequency Separation Result
MHz kHz
2402 500 Pass
2441 500 Pass
2480 500 Pass
*RBW 100 kHz Delta 2
07 .N 1 11 * VBW 300 kHz 3
Ref 33.2 dBm *Att 30 dB * SWT 300 ms <H
| ,,_offdet 3.4 das Markdr 1 (71 |
E dBm
[\ /‘\'«,17, 5000dJ000 MHz “
[—20 / \ f
AR RN
--10 / \
—-20
3DB
--30 M// \'w/ \'kq(
Moty
--40 W
o Rl i
-s0
-60
Center 902.75 MHz 200 kHz/ Span 2 MHz
*RBW 100 kHz Delta 2
07 .N 1 11 * VBW 300 kHz 3
Ref 33.2 dBm *Att 30 dB * SWT 300 ms <H
| ,,_offdet 3.4 das Markdr 1 [T1 |
2 dBm
91fs. 250004000 Mu- [N
o //\\ /ff\\
ARV
/ AR
--20
/ \ 3DB
J v '\
I T2 S g By
-s0
F-60
Center 915.25 MHz 200 kHz/ Span 2 MHz
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Carrier Frequency Separation

® *RBW 100 kHz Jelta 2 [T1 ]
)7 . 11 11:57 *VBW 300 kHz -1,

Ref 33.2 dBm *Att 30 dB *SWT 300 ms

Offget 3.4 dB Markdr 1
1

/N P
AT

NN :
MR

- g
sl
o T

Center 927.25 MHz 200 kHz/ Span 2 MHz
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Test Equipment
DESCRIPTION MANUFACTURER MODEL NO. | SERIAL NO. CAL.DUE.DATE
EMI Test Receiver Rohde & Schwarz ESU 1302.6005.26 May 29, 2012
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7.8 Number of hopping frequencies

Test Method

1. Connect EUT antenna terminal to the spectrum analyzer with a low loss cable.
Equipment mode: Spectrum analyzer

RBW: 100KHz; VBW: 300KHz

2. Set the spectrum analyzer on Max-Hold Mode, and then keep the EUT in hopping
mode. Record all the signals from each channel until each one has been recorded.
3. Repeat above procedures until all frequencies measured were complete.

Limit

According to 15.247(a)(1)(i), if the 20 dB bandwidth of the hopping channel is 250 kHz or
greater, the system shall use at least 25 hopping frequencies and the average time of
occupancy on any frequency shall not be greater than 0.4 seconds within a 10 second period.
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Number of hopping frequencies
Test result:

Number of hopping frequencies Limit Result

50 225 Pass
® *RBW 100 kHz

| ,_oOffget 3.4 dB |

(B AR -

[ w v N h 3DB

”:L.:,;r__ L xb’! JO Y JL“H.- W.J vy

Center 915.25 MHz 5 MHz/ Span 50 MHz
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Test Equipment
DESCRIPTION MANUFACTURER MODEL NO. | SERIAL NO. CAL.DUE.DATE
EMI Test Receiver Rohde & Schwarz ESU 1302.6005.26 May 29, 2012
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7.9 Dwell Time

Test Method

1. Connect EUT antenna terminal to the spectrum analyzer with a low loss cable.
Equipment mode: Spectrum analyzer

RBW: 1MHz; VBW: 1MHz; SPAN: Zero Span

2. Adjust the center frequency of spectrum analyzer on any frequency be measured.
3. Measure the Dwell Time by spectrum analyzer Marker function.

4. Repeat above procedures until all frequencies measured were complete.

Limit

According to 15.247(a)(1)(i), if the 20 dB bandwidth of the hopping channel is 250 kHz or
greater, the system shall use at least 25 hopping frequencies and the average time of
occupancy on any frequency shall not be greater than 0.4 seconds within a 10 second period.
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Dwell Time
Dwell time
time slot= 3(times)* 17.2(ms) = 51.6 (ms)< 0.4S
@ RBW 100 kHz Delta 2 [T1
Lw—u e 45 :1 71 ;J,“ [ |
LVL
§ |
_] [ ’ LI [ ”
Center 915.25 MHz 10 ms/
@ RBW 100 kHz
[ ]
LVL
_ T Ll 18
0 l E ﬁ- a
Center 927.25 MHz 1 s/
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Test Equipment
DESCRIPTION MANUFACTURER MODEL NO. | SERIAL NO. CAL.DUE.DATE
EMI Test Receiver Rohde & Schwarz ESU 1302.6005.26 May 29, 2012
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8 System Measurement Uncertainty

For a 95% confidence level, the measurement expanded uncertainties for defined systems, in
accordance with the recommendations of ISO 17025 were:

System Measurement Uncertainty

ltems Extended Uncertainty
RE Field strength (dBuV/m) U=4.32dB (30MHz-25GHz)
CE Disturbance Voltage (dBuV) U=2.4dB
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